
PARTS LIST

CONTENTS

  MCA321   

1. MAIN BODY ....................................................................1 ~ 2
2. ACCESSORIES................................................................3 ~ 4
3. ENGINE............................................................................5 ~ 8
4. CARBURETOR, FUEL TANK .........................................9 ~ 10

P/N 522587

2008. 06.



- 1 -

	
	

  

 
1. MCA321 

 MAIN BODY

21
23

22

17

20 19 18

29

31

30

28

26

27

10

11

2

5
4

4
8

3

7
6

9
32

15
24

14

12

13

16

25



	 Ref. No.	 Part No.	 Part Name	 Q'ty	 Remarks

- 2 -

	 	 	 	
1-2	 215512	 Clutch Case Ass'y	 1	 Incl.3-9
1-3	 214592	 Bearing Case	 1	
1-4	 214161	 Bearing	 2	 #6000ZZ
1-5	 054676	 Snap Ring	 1	 #26

1-6	 560309	 Buffer	 1	
1-7	 214163	 Washer	 1	
1-8	 092033	 Screw	 4	 M5x15
1-9	 214593	 Driveshaft Tube Adapter	 1	
1-10	 261246	 Cap Screw	 1	 M5x25

1-11	 229091	 Clutch Drum	 1	
1-12	 236836	 Driveshaft Ass'y	 1	
1-13	 211464	 Upper Adapt	 1	
1-14	 236837	 Driveshaft Tube	 1	
1-15	 215533	 Hanging Bracket Ass'y	 1	 Incl.16

1-16	 261762	 Cap Screw	 1	 M5x14
1-17	 237165	 Joint Pipe Ass'y	 1	 Incl.18-23
1-18	 237166	 Joint Pipe	 1	
1-19	 261246	 Cap Screw	 1	 M5x25
1-20	 283139	 Screw	 1	 M5x12

1-21	 236962	 Knob	 1	 M8x26
1-22	 126990	 Nut	 1	 M8
1-23	 550131	 Washer	 1	 M8
1-24	 238126	 Label	 1	 MC2630RS
1-25	 235078	 Throttle Trigger	 1	

1-26	 231955	 Loop Handle Ass'y	 1	 Incl.27-29
1-27	 225699	 Loop Handle	 1	
1-28	 081027	 Nut	 4	 M5
1-29	 215608	 Cap Screw	 4	 M5x30x16
1-30	 220533	 Hanging Strap Ass'y	 1	 Incl.31

1-31	 231657	 Hook	 1	
1-32	 261250	 Cap Screw	 4	 M5x20



3.	MX33
	 ENGINE

Ref.No. Part No.

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

	 	
	 	
	 	
	 	
	 	

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

   

  

Ref.No. Part No. 

 3-1 858984 

 3-2 261360 

 3-3 261528 

 3-4 261250 

 3-5 261938 

 3-6 261364 

 3-7 261171 

 3-8 265924 

 3-9 280619 

 3-10 265694 

 3-11 288701 

 3-12 261833 

 3-13 261607 

 3-14 261257 

 3-15 266402 

 3-16 286422 

 3-17 265305 

 3-18 286300 

 3-19 261020 

 3-20 261734 

 3-21 267561 

 3-22 261379 

 3-23 261384 

 3-24 261385 

 3-25 261386 

 3-26 016732 

 3-27 261612 

 3-28 266980 

 3-29 261390 

 3-30 261555 

 3-31 261392 

 3-32 261393 

 3-33 261395 

 3-34 269168 

 3-35 269169 

 3-36 269173 

 3-37 261189 

 3-38 261777 

 3-39 269647 

 3-40 281325 

 3-41 267391 

 3-42 261356 

 3-43 267400 

 3-44 267401 

 3-45 267403

	 3-46	 267404
	 3-47	 261074
	 3-48	 261075
	 3-49	 261072
	 3-50	 269418
	 3-51	 261250

	 3-52	 261417
	 3-53	 280381
	 3-54	 261256
	 3-55	 262483
	 3-56	 267492

	 3-57	 261202
	 3-58	 261419
	 3-59	 261420
	 3-60	 261723
	 3-61	 261725

	 3-62	 261724
	 3-63	 261721
	 3-64	 261720
	 3-65	 262922
	 3-66	 263475

	 3-67	 263477
	 3-68	 261728
	 3-69	 263476
	 3-70	 265458
	 3-71	 261076

Ref.No. Part No.Ref.No. Part No.Ref.No. Part No.Ref.No. Part No.

10

21

4

18

17

19
20

55
57

16

7 6

7
5

8

2

3

29
29

28

32

22

26

53

30
32

24

27

42

34
36

35
52

37

23

71

33

23 56

56

25
31

38
39

42

43

41

44

54

49

50

45
47

46 48

11
61

62
60

59
63

64
65

67
68

69
66

58

70

14

51
40

13

12

9

15

35



4.	MX33
	 CARBURETOR, FUEL TANK

Ref.No. Part No.
	 4-1	 284085
	 4-2	 261871
	 4-3	 266175
	 4-4	 262995
	 4-5	 262994

	 4-6	 263739
	 4-7	 262993
	 4-8	 261873
	 4-9	 262991
	 4-10	 261874

	 4-11	 262992
	 4-12	 262996
	 4-13	 261876
	 4-14	 264678
	 4-15	 261657

	 4-16	 261658
	 4-17	 261875
	 4-18	 264677
	 4-19	 261117
	 4-20	 261118

	 4-21	 261119
	 4-22	 261864
	 4-23	 264016
	 4-24	 262902
	 4-25	 263005

	 4-26	 262998
	 4-27	 263006
	 4-28	 263000
	 4-29	 263001
	 4-30	 263007

	 4-31	 263003
	 4-32	 268141
	 4-33	 261965
	 4-34	 262726
	 4-35	 261105

	 4-36	 261696
	 4-37	 265752
	 4-38	 264031
	 4-39	 261115
	 4-40	 261690

	 4-41	 263038
	 4-42	 264653
	 4-43	 261117

17
18

19

20

22

16
14

13

152
3

 4

5

6

7

8

9

10

11

12

1

24

25

26

27

28

29 30

31

23

33

34

37

2132

43 38

41

40
42

39

36

35

20




